

Verification Report

No. NGBEC1301111601 Date: 08 Aug 2013

Page 1 of 59

HANGZHOU HIKVISION DIGITAL TECHNOLOGY CO.,LTD. NO.700 DONGLIU ROAD, BINJIANG DISTRICT, HANGZHOU 310052, CHINA

Sample Name :	Optic Transmitter & Receiver
Sample Name .	
SGS Job No. :	NP13-001129 - NB
Tested Basic Model No. :	DS-3WXYZR-MN
Tested Extended Model No. :	DS-3WXYZT-MN
Client Ref. Information :	DS-3KXX-YYS
Date of Sample Received :	24 Jun 2013
Verification Period :	24 Jun 2013 - 31 Jul 2013
Verification Requested :	With reference to RoHS Directive 2011/65/EU recasting 2002/95/EC.
Verification Method :	Please refer to next page(s).
Verification Result :	Please refer to next page(s).
Verification Conclusion :	Based on the review of previous reports and verification results of the submitted samples, the results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBB), Polybrominated diphenyl ethers (PBDE) comply with the limits as set by RoHS Directive 2011/65/EU recasting 2002/95/EC.
Note :	The test results are related only to the tested items. The report shall not be reproduced except in full without the written approval of the testing laboratory.

Signed for and on behalf of SGS-CSTC Ltd.

Iris Xiao Approved Signatory

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemultation and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of liability, indemultation and work in the limits of Clent's instructions, if any. The Company's sole responsibility is to its Clent and this document does not exonerate parties to a transaction from exercising all their fight, and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any underthorized alteration's orgeny or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless often wise stated the reactites shown in this test report refor only to the sample(s) tested. Atternation: To the sample(s) tested. Atternation: To the full of testing inspection report & certificate, please contact us at telephone: (86-755)83071443, or email: CN. Doccheck@sgs.com



Ninabo E

anio Co.,Ltd. 125F West No. 4Bading, Lingun Industry Pat, No.1177 Lingun Road, Ningo National N-Teot Zone, Ningo, China 315040 t E&E (86–574) 89070224 f E&E (86–574)87782095 www.cn.sgs.com Laboratory 中国・宁波・国家高新区凌云路1177号凌云产业园4号楼西1-2,5层 邮编: 315040 HL: (86–574) 89070209 HL: (86–574)87768122 e sgs.china@sgs.com